



# RoHS TEST REPORT

For

LITHIUM ION POLYMER BATTERY

Model No.: HCP402025

Applicant : Shenzhen Honcell Energy Company Limited  
612, Bldg. A, Weidonglong Industrial Zone, Meilong Ave, 194#,  
Longhua New District, Shenzhen, 518109, China.

Manufacturer : Shenzhen Honcell Energy Company Limited  
612, Bldg. A, Weidonglong Industrial Zone, Meilong Ave, 194#,  
Longhua New District, Shenzhen, 518109, China.

Issued By : Global-Standard Testing Service Co., Ltd.  
Room 1911-1914, Noble Plaza, Qian Jin 1st Road, Bao An  
district, Shenzhen, Guangdong, China.

Tel : +86 755 33863599

Email : [market@gstslab.com](mailto:market@gstslab.com)

Report Number : GST1303130749R

Issued Date : March 13, 2013

Date of Report : March 13, 2013

**Note:**

1. The test data and result is based on the tested sample only.
2. Please verify information in the report on GST web: [www.gstslab.com](http://www.gstslab.com) through report number.
3. All rights reserve, the pirate edition investigates necessarily! This report shall not be reproduced unless under the authority of Global-Standard Testing Service Co., Ltd.